
Rans, Inc.
S-19 - Fuselage Packing List 5/1/2009

Part Number Quantity Description Priority Location
27004 17 ft. 3/8" Fuel Line 960.00
5-6203 4 Hose Clamp 220.00
1/4'X 1 BOLT 4 1/4" Plain Bolt 36.00
11-151 1 Grease Fitting 212.00
1691-0410 2716 1/8" Aluminum Rivet - Avex 96.00
22NKM02 6 3/16" Shear Acorn Nut 61.00
3/4 ENDCAP 2 3/4" Endcap 128.00
40APR1/4 58 3/32" Aluminum Rivet 95.00
40APR1/8 276 3/32" Aluminum Rivet 94.00
4X 1/4 PHS 4 #4 Pan Head Screw 105.00
8510K11 16 in. Rubber Trim 936.00
8X1/2 PHS 31 #8 Pan Head Screw 106.00
9K13-DRBUMP 9 Rubber Bumper 225.00
A1789-8Z-1 31 Tinnerman 62.00
AACQ-42 20 1/8" Countersunk Rivet 81.00
AAPQ-41 426 1/8" Aluminum Rivet - Cherry Q 86.00
AAPQ-42 1053 1/8" Aluminum Rivet - Cherry Q 87.00
AAPQ-43 453 1/8" Aluminum Rivet - Cherry Q 87.50
AAPQ-44 74 1/8" Aluminum Rivet - Cherry Q 88.00
AAPQ-45 8 1/8" Aluminum Rivet - Cherry Q 88.50
AAPQ-46 4 1/8" Aluminum Rivet - Cherry Q 88.75
AAPQ-48 12 1/8" Aluminum Rivet - Cherry Q 88.80
AN210-3A 6 Pulley 80.00
AN3-10 4 3/16" Bolt 7.50
AN310-3 16 3/16" Castle Nut 50.00
AN310-4 6 1/4" Castle Nut 51.00
AN3-10A 4 3/16" Bolt 8.00
AN3-11A 2 3/16" Bolt 9.25
AN3-15A 3 3/16" Bolt 15.00
AN3-20A 8 3/16" Bolt 18.00
AN3-21A 2 3/16" Bolt 18.50
AN3-23A 6 3/16" Bolt 19.00
AN3-26A 2 3/16" Bolt 22.00
AN3-27 A 2 3/16" Bolt 23.00
AN345-10. 1 3/16" Plain Nut 51.50
AN345-416 12 1/4" Plain Nut 52.00
AN345-516 2 5/16" Plain Nut 52.25
AN3-4A 7 3/16" Bolt 4.00
AN3-5A 14 3/16" Bolt 5.00
AN3-6 8 3/16" Bolt 5.50
AN364-1 032A 2 3/16" Tensile Nut 55.00
AN364-1032A 8 3/16" Shear Nut 55.00
AN364-428A 8 1/4" Shear Nut 52.75
AN364-440A 4 #4 Shear Nut 52.50
AN364-832A 8 5/32" Nut 53.00
AN365-1032A 48 3/16" Tensile Nut 58.00
AN365-428A 8 1/4" Tensile Nut 56.00
AN365-428A 22 1/4" Tensile Nut 56.00



Part Number Quantity Description Priority Location
AN365-524A 8 5/16" Tensile Nut 56.50
AN365-524C 2 5/16" Steel Tensile Nut 57.00
AN365-624A 2 3/8" Tensile Nut 57.50
AN365-624A 12 3/8" Tensile Nut 57.50
AN3-6A 6 3/16" Bolt 6.00
AN3-7 2 3/16" Bolt 6.50
AN3-7A 2 3/16" Bolt 7.00
AN4-10A 2 1/4" Bolt 26.50
AN4-11A 6 1/4" Bolt 27.00
AN4-13A 1 1/4" Bolt 27.75
AN4-15 2 1/4" Bolt 28.00
AN4-16A 2 1/4" Bolt 28.50
AN4-20 2 1/4" Bolt 29.50
AN4-20A 8 1/4" Bolt 30.00
AN42B-4 2 3/16" Eye Bolt 41.00
AN4-30A 4 1/4" Bolt 35.00
AN4-32A 4 1/4" Bolt 35.20
AN4-54A 1 1/4" Bolt 35.75
AN4-7 1 1/4" Bolt 23.50
AN515-8R7 12 8/32" Truss Head Bolt 99.00
AN5-20A 4 5/16" Bolt 37.00
AN5-21A 2 5/16" Bolt 38.00
AN526-832R6 82 #8 Trusshead Screw 99.75
AN60-B4 32 1/8" Small Brass Washer 119.00
AN6-31 A 2 3/8" Bolt 39.00
AN822-6D 3 90-Degree Fuel Fitting 58.50
AN832-6D 1 Union, Flared Tube-Bulkhead 59.00
AN924-6D 1 Nut - Flared Tube Bulkhead 60.50
AN935-B4 4 #4 Loc-Washer 117.00
AN960-10 78 3/16" Thick Washer 108.00
AN960-10L 100 3/16" Thin Washer 109.00
AN960-10L 6 3/16' Thin Washer 109.00
AN960-2016 1 1 1/4" Washer 115.80
AN960-416 16 1/4" Thick INasher 110.00
AN960-416 52 1/4" Thick Washer 110.00
AN960-416L 25 1/4" Thin Washer 111.00
AN960-516 22 5/16" Thick Washer 112.00
AN960-616 14 3/8" Thick Washer 114.00
AN960-916 2 9/16" Thick Washer 115.50
AN960-B8 8 5/32" Brass Washer 119.50
AN970-3 2 3/16" Large Washer * 116.00
BR-FLNG 2 Bearing Flange 124.00
C-21 1 Spring 126.00
CCC-42 2 1/8" Stain less Steel Rivet - Flush 83.00
CCPQ-41 119 1/8" Stainless Steel Rivet - Cherry Q 89.00
CCPQ-42 408 1/8" Stainless Steel Rivet - Cherry Q 90.00
CCPQ-43 296 1/8" Stainless Steel Rivet - Cherry Q 90.50
CCPQ-44 268 1/8" Stainless Steel Rivet - Cherry Q 91.00
CCPQ-45 46 1/8" Stainless Steel Rivet - Cherry Q 92.00



Part Number Quantity Description Priority Location
CS-EC 1 7/8" End Cap 133.00
CS-G 1 Control Stick Grip 134.00
K-1000-3 12 3/16" Nut Plate 66.00
KAAC0044- 7 1 5/8" x .058" Aluminum Tube 247.00
KAAC0044-1 1 0.025" Aluminum Sheet 247.10
KAAC0044-10 1 0.032" Aluminum Sheet 1330.00
KAAC0044-11 1 0.050" Aluminum Sheet 247.30
KAAC0044-12 2 3/4" x 3/4" x .063" Aluminum Angle 247.40
KAAC0044-3 1 3/8" x 0.058" Aluminum Tube 247.00
KAAC0044-8 1 1/2" x ,035" x 18" Alum Tube (-1 Opt. Dual Brakes 247.20
KACS0033 2 Rudder Pedal Assembly 1248.00
KAFU0046 1 Center Spar Assembly - Aft 1050.00
KAFU0047 1 Center Spar Assembly - Forward 1052.00
KAFU0050 1 Roll Bar 1500.00
KANG0020 1 Nose Gear Fork Assembly 1255.00
KPAC0211 2 Spacer Bushing 268.00
KPAC0114 1 Access Panel 260.00
KPAC0115 1 Access Panel Ring 263.00
KPAC0221 4 Mount Bracket 269.00
KPAV0019 1 Antenna Plate 300.00
KPAV0020 1 Antenna Plate - Transponder 302.00
KPBS0037 1 Brake Reservoir Shim 310.00
KPCS0016 2 Push-Pull Tube End Fitting 137.00
KPCS0169 1 Spacer Bushing 230.00
KPCS0171 2 Roller Bushing 235.00
KPCS0172 1 Spacer Bushing 240.00
KPCS0231 1 Angle Torque Tube Attach - LH 320.00
KPCS0232 1 Angle Torque Tube Attach - RH 321.00
KPCS0233 1 Control Stick Torque Tube 1252.00
KPCS0234 2 Control Stick 1250.00
KPCS0236 1 FWD Push-Pull Tube - Stabilator 1246.00
KPCS0237 2 Bellcrank - Stabilator 322.00
KPCS0238 6 Bushing - Torque Tube Attach 323.00
KPCS0240 2 Push-Pull Tube End Fitting 324.00
KPCS0241 1 AFT Push-Pull Tube - Stabilator 1054.00
KPCS0242 1 Push-Pull Tube Guide 325.00
KPCS0243 8 Bearing Block - Rudder Pedal 326.00
KPCS0245 2 Angle - Pedal Attach* 327.00
KPCS0246 1 Control Stick Interconnect Push Rod 328.00
KPCS0257 1 Cable Keeper* 328.50
KPFL0126 1 Flap Torque Tube 1505.00
KPFL0128 2 Flap Guide Plate 330.00
KPFL0130 1 Flap Release Tube 331.00
KPFL0131 1 Weldment - Flap Mechanism 332.00
KPFL0134 2 Flap Push Rod 334.00
KPFL0135 2 Bearing Block - Flap 335.00
KPFL0136 2 Bearing Block - Flap 336.00
KPFL0137 2 Bearing Block - Flap 337.00
KPFL0138 1 Gusset - Bearing Block Attach 338.00
KPFL0139 1 Plate - Bearing Block* 339.00



Part Number Quantity Description Priority Location
KPFL0144 1 Flap Release Tube 340.00
KPFL0145 1 FlapRelease Tube 341.00
KPFL0146 2 Flap Mechanism Reinforcement Plate 342.00
KPFL0417 1 Angle Rear Spar Bulkhead 1295.00
KPFL0446-R 1 Seat Ramp Skin - RH 1390.50
KPFL0555 1 Plate 470.00
KPFS00n 1 Fuel Shut-Off Valve 155.50
KPFU0408 2 Rear Spar Attach Plate 367.00
KPFU0409 1 Angle - Rear Spar Bulkhead 1070.00
KPFU0411 1 Top Plate 1300.00
KPFU0414-L 3 Baggage Rib - LH 1370.00
KPFU0414-R 3 Baggage Rib - RH 1370.50
KPFU0419 2 Angle 368.00
KPFU0421 1 Gusset* 369.00
KPFU0422-L 1 Rib - Cabin Side Wall - LH 1425.00
KPFU0422-R 1 Rib - Cabin Side Wall - RH 1425.50
KPFU0425-L 1 Rear Spar Bulkhead - LH 1335.00
KPFU0425-R 1 Rear Spar Bulkhead - RH 1335.50
KPFU0426-L 1 Angle - Seat Ramp - LH 370.00
KPFU0426-R 1 Angle - Seat Ramp - RH 370.50
KPFU0427-L 1 Floor Stiffener - LH 1360.00
KPFU0427-R 1 Floor Stiffener - RH 1360.50
KPFU0428-L 1 Stiffener - LH 371.00
KPFU0428-R 1 Stiffener - RH 371.50
KPFU0430 1 Belly Skin - Cabin Middle 1038.00
KPFU0431 2 Gusset - Side Skin 372.00
KPFU0432 2 Gusset - Side Skin 373.00
KPFU0433-L 1 Seat Skin - LH 1395.00
KPFU0433-R 1 Seat Skin - RH 1395.50
KPFU0444 2 Access Panel 374.00
KPFU0445 4 Access Panel 375.00
KPFU0446-L 1 Seat Ramp Skin - LH 1390.00
KPFU0448 2 Gusset 1380.00
KPFU0449 2 Gusset 376.00
KPFU0450-L 3 Gusset - Bulkhead - LH 377.00
KPFU0450-R 3 Gusset - Bulkhead - RH 377.50
KPFU0451 1 Bulkhead - Belly #2 1310.00
KPFU0452-L 1 Bulkhead Side #2 - LH 378.00
KPFU0452-R 1 Bulkhead Side #2 - RH 378.50
KPFU0453 1 Bulkhead - Belly #3 1385.00
KPFU0454-L 1 Bulkhead Side #3 - LH 380.00
KPFU0454-R 1 Bulkhead Side #3 - RH 380.50
KPFU0455 1 Bulkhead - Belly #4 385.00
KPFU0456-L 1 Bulkhead Side #4 - LH 390.00
KPFU0456-R 1 Bulkhead Side #4 - RH 390.50
KPFU0457 1 Bulkhead - Belly #1 1305.00
KPFU0458-L 1 Bulkhead - Side #1 - LH 395.00
KPFU0458-R 1 Bulkhead - Side #1 - RH 395.50
KPFU0459-L 1 Gusset - Bulkhead - LH 400.00
KPFU0459-R 1 Gusset - Bulkhead - RH 400.50



Part Number Quantity Description Priority Location
KPFU0460 2 Cabin Side Wall 1044.00
KPFU0461-L 1 Stiffener - Belly Skin - LH 1238.00
KPFU0461-R 1 Stiffener - Belly Skin - RH 1238.50
KPFU0462 1 Stiffener - Tailcone Belly Skin - Center 1180.00
KPFU0463 1 Cover - Channel Bellcrank 404.00
KPFU0464-L, 1 Bellcrank Attach - LH 405.00
KPFU0464-R 1 Belicrank Attach - RH 405.50
KPFU0465 1 Channel - Bellcrank Attach - RH 1465.00
KPFU0466 1 Channel - Bellcrank Attach - LH 1470.00
KPFU0467-L 1 Corner Stiffener - Belly - LH 1100.00
KPFU0467-R 1 Corner Stiffener - Belly - RH 1100.50
KPFU0468 1 Belly Skin - Tailcone 1002.00
KPFU0469-L 1 Side Skin - Tailcone - LH 1004.00
KPFU0469-R 1 Side Skin - Tailcone - RH 1004.50
KPFU0470-L 1 Stiffener - Tailcone Side Skin - LH 1220.00
KPFU0470-R 1 Stiffener - Tailcone Side Skin - RH 1220.50
KPFU0471-L 1 Corner Stiffener - Side - LH 1080.00
KPFU0471-R 1 Corner Stiffener - Side - RH 1080.50
KPFU0472-L 1 Stiffener - Side Wall - LH 410.00
KPFU0472-R 1 Stiffener - Side Wall - RH 410.50
KPFU0473-L 2 Stiffener - Side Wall - LH 411.00
KPFU0473-R 2 Stiffener - Side Wall - RH 411.50
KPFU0474 1 Gusset - Belicrank Attach 412.00
KPFU0475-L 1 Reinforcement Plate - Footstep - LH 413.00
KPFU0475-R 1 Reinforcement Plate - Footstep - RH 413.50
KPFU0476 2 Spacer - Footstep 414.00
KPFU0477-L Foot Step - LH 1249.00
KPFU0477-R 1 Foot Step - RH 1249.50
KPFU0478-L 1 Stiffener - Side Wall - LH 1340.00
KPFU0478-R 1 Stiffener - Side Wall - RH 1340.50
KPFU0479-L 1 Foot Step Fairing - LH 1460.00
KPFU0479-R 1 Foot Step Fairing - RH 1460.50
KPFU0481 1 Bulkhead Top #2 1510.00
KPFU0482 1 Bulkhead Top #3 1515.00
KPFU0483-L 1 Bulkhead Top #1 - LH 1495.00
KPFU0483-R 1 Bulkhead Top #1 - RH 1495.50
KPFU0484 1 Bulkhead Top #1 - Splice 420.00
KPFU0485 1 Bulkhead Reinforcement 1325.00
KPFU0486 1 Bulkhead Top #4 1430.00
KPFU0487 1 Stiffener - Closeout Skin 424.00
KPFU0488 2 Stiffener - Closeout Skin 425.00
KPFU0489 1 Closeout Skin 1410.00
KPFU0490 1 Access Panel 427.00
KPFU0491 1 Access Panel Ring 428.00
KPFU0492 1 Bulkhead Reinforcement 429.00
KPFU0494-L 1 Gusset - Side Wall - LH 430.00
KPFU0494-R 1 Gusset - Side Wall - RH 430.50
KPFU0495-L 1 Channel - Stabilator Attach - Lower - LH 431.00
KPFU0495-R 1 Channel - Stabilator Attach - Lower - RH 431.50
KPFU0496-L 1 Channel - Stabilator Attach - Upper - LH 432.00



Part Number Quantity Description Priority Location
KPFU0496-R 1 Channel - Stabilator Attach - Upper - RH 432.50
KPFU0497-L 1 Weldment - Stabilator Attach - Lower - LH 433.00
KPFU0497-R 1 Weldment - Stabilator Attach - Lower - RH 433.50
KPFU0498-L 1 Weldment - Stabilator Attach - Upper - LH 434.00
KPFU0498-R 1 Weldment - Stabilator Attach - Upper - RH 434.50
KPFU0500 1 Plate - Bulkhead Reinforcement 435.00
KPFU0501 1 Shim* 436.00
KPFU0502 1 Shim 437.00
KPFU0503-L 1 Gusset - Bulkhead Reinforcement - LH 438.00
KPFU0503-R 1 Gusset - Bulkhead Reinforcement - RH 438.50
KPFU0504 1 Bulkhead #5 1290.00
KPFU0505 1 Channel - Bulkhead Reinforcement 440.00
KPFU0506-L 1 Stabilator Attach Angle - LH 441.00
KPFU0506-R 1 Stabilator Attach Angle - RH 441.50
KPFU0507 1 Bearing Retainer Clip* 442.00
KPFU0508-L 1 Tie Down Fitting - LH 443.00
KPFU0508-R 1 Tie Down Fitting - RH 443.50
KPFU0509 1 Plate - Tie Down Fitting 444.00
KPFU0510 1 Angle - Tie Down Fitting 445.00
KPFU0511-L 1 Tailcone Top Skin - LH 1000.00
KPFU0511-R 1 Tailcone Top Skin - RH 1000.50
KPFU0512-L 1 Stiffener - Tailcone Top Skin - LH 1234.00
KPFU0512-R 1 Stiffener - Tailcone Top Skin - RH 1234.50
KPFU0514-L 1 Gusset - Bulkhead - LH 1365.00
KPFU0514-R 1 Gusset - Bulkhead - RH 1365.50
KPFU0516 2 Patch - Foot Step 450.00
KPFU0517 2 Tailcone Longeron 1244.00
KPFU0520 2 Clip* 452.00
KPFU0521 2 Plate - Upper Engine Fitting 453.00
KPFU0522-L 1 Gusset - LH 454.00
KPFU0522-R 1 Gusset - RH 454.50
KPFU0525 1 Gusset* 455.00
KPFU0529-L 1 Weldment - Upper Engine Fitting - LH 456.00
KPFU0529-R 1 Weldment - Upper Engine Fitting - RH 456.50
KPFU0530 1 Template - Longeron Bending 1275.00
KPFU0532-L 2 Weldment - Lower Engine/Gear Fitting - LH 458.00
KPFU0532-R 2 Weldment - Lower Engine/Gear Fitting - RH 458.50
KPFU0535-L 2 Angle - Floor Reinforcement - LH 1415.00
KPFU0535-R 2 Angle - Floor Reinforcement - RH 1415.50
KPFU0536-L 1 Tailcone Closeout - Capture Angle - LH 460.00
KPFU0536-R 1 Tailcone Closeout - Capture Angle - RH 460.50
KPFU0537 1 Cowling Attach Strap 1160.00
KPFU0541 2 Cowling Attach Strap - Side 1200.00
KPFU0543-L 1 Channel - Upper Skin Support - LH 1450.00
KPFU0543-R 1 Channel - Upper Skin Support - RH 1450.50
KPFU0544-L 1 Instrument Panel Frame - LH 1435.00
KPFU0544-R 1 Instrument Panel Frame - RH 1435.50
KPFU0545 1 Channel - Upper Skin Support 1445.00
KPFU0546 1 Channel - Roll Bar Support 465.00
KPFU0548-L 1 Bulkhead Top - LH 1270.00



Part Number Quantity Description Priority Location
KPFU0548-R 1 Bulkhead Top - RH 1270.50
KPFU0549 1 Gusset - Roll Bar Support 1420.00
KPFU0550 1 Bulkhead Center 467.00
KPFU0554 4 Plate - Lower Engine/Gear Fitting 156.00
KPFU0557-L 1 Bulkhead Side - LH 1345.00
KPFU0557-R 1 Bulkhead Side - RH 1345.50
KPFU0558-L. 1 Bulkhead Side - LH 1285.00
KPFU0558-R 1 Bulkhead Side - RH 1285.50
KPFU0560 1 Forward Belly Skin 1042.00
KPFU0562 4 Bulkhead Channel - Outer 475.00
KPFU0563 2 Bulkhead Channel - Center 476.00
KPFU0564 4 Bulkhead Channel - Middle 477.00
KPFU0565-L 1 Clip Stiffener Attach - LH 478.00
KPFU0565-R 1 Clip Stiffener Attach - RH 478.50
KPFU0566-L 1 Clip Stiffener Attach - LH 479.00
KPFU0566-R 1 Clip Stiffener Attach - RH 479.50
KPFU0567 1 Spacer - Stiffener* 480.00
KPFU0568-L 1 FWD Stiffener - Upper - LH 1130.00
KPFU0568-R 1 FWD Stiffener - Upper - RH 1130.50
KPFU0569-L 1 FWD Stiffener - Lower - LH 1190.00
KPFU0569-R 1 FWD Stiffener - Lower - RH 1190.50
KPFU0570 1 Gusset - Stiffener Attach * 482.00
KPFU0571 1 Gusset - Stiffener Attach * 482.50
KPFU0574 2 Forward Longeron* 1240.00
KPFU0584 1 Cowling Attach Strap - Bottom * 485.00
KPFU0592 1 Baggage Skin Stiffener* 1236.00
KPFU0593 1 Baggage Deck 1048.00
KPFU0600 2 Seat Belt Attach Angle 485.50
KPFU0601 2 Seat Belt Gusset 486.00
KPFU0602 3 Access Panel - Baggage Deck 487.00
KPFU0603 1 Access Panel 1405.00
KPFU0604 1 Access Panel Attach Angle 489.00
KPFU0605 1 Access Panel Attach 490.00
KPFU0606 2 Seat Skin Shim - Inboard 491.00
KPFU0607 2 Seat Skin Shim - Outboard 492.00
KPFU0608-L 1 Seat Skin Stiffener - Inboard - LH 493.00
KPFU0608-R 1 Seat Skin Stiffener - Inboard - RH 493.50
KPFU0609-L 1 Seat Skin Stiffener - Outboard - LH 494.00
KPFU0609-R 1 Seat Skin Stiffener - Outboard - RH 494.50
KPFU0628 1 Roll Bar Brace 1060.00
KPFU0630-L 1 Aft Angle - Center Spar - LH 1440.00
KPFU0630-R 1 Aft Angle - Center Spar - RH 1440.50
KPFU0631-L 1 Forward Angle - Center Spar - LH 1475.00
KPFU0631-R 1 Forward Angle - Center Spar - RH 1475.50
KPFU0633-L 1 Cover Channel - LH 501.00
KPFU0633-R 1 Cover Channel - RH 501.50
KPFU0634-L 1 Channel - LH 502.00
KPFU0634-R 1 Channel - RH 502.50
KPFU0637 1 Floorboard 1036.00
KPFU0638 1 Floorboard Inspection Panel 1350.00



Part Number Quantity Description Priority Location
KPFU0639-L 2 Channel - Floor Reinforcement - LH 1260.00
KPFU0639-R 2 Channel - Floor Reinforcement - RH 1260.50
KPFU0640-L 1 Channel - Floor Reinforcement - LH 1265.00
KPFU0640-R 1 Channel - Floor Reinforcement - RH 1265.50
KPFU0641 2 Spacer Gusset - FWD Fuselage - Top 1320.00
KPFU0642 2 Spacer Gusset - Forward Fuselage - Side 1315.00
KPFU0643 2 Forward Fuselage Side Skin 1046.00
KPFU0644 1 Deck Skin 1040.00
KPFU0645 1 Tailcone 8tinger - Upper 1530.00
KPFU0646 1 Tailcone Stinger - Lower 1535.00
KPFU0647 2 Tailcone Stinger - Stiffener Angle 505.00
KPFW0019-L 1 Firewall Side - LH 1485.00
KPFW0019-R 1 Firewall Side - RH 1485.50
KPFW0020 1 Firewall Center 1490.00
KPFW0021 1 Cross Brace - Firewall 1150.00
KPFW0022-L 1 Firewall Support - LH 510.00
KPFW0022-R 1 Firewall Support - RH 510.50
KPFW0023 1 Plate Reinforcement 511.00
KPFW0025 1 Channel Reinforcement 513.00
KPFW0026-L 1 Side Angle - Firewall - LH 1455.00
KPFW0026-R 1 Side Angle - Firewall - RH 1455.50
KPFW0027-L 1 Center Angle - Firewall - LH 1400.00
KPFW0027-R 1 Center Angle - Firewall. RH 1400.50
KPFW0028-L 1 Upper Angle - Firewall - LH 515.00
KPFW0028-R 1 Upper Angle - Firewall - RH 515.50
KPFW0030 2 Plate - Upper Engine Fitting 157.00
KPFW0031 2 Lower Angle - Firewall 512.00
KPIP0094 1 Instrument Panel - Standard Blank 1355.00
KPIP0095 1 Instrument Sub Panel 1120.00
KPIP0096 1 Instrument Panel Support 1280.00
KPIP0097 1 Instrument Sub Panel 625.00
KPIP0098 1 Fuel Selector Sub-Panel 626.00
KPIP0099 1 Clip - Panel Frame* 627.00
KPIP0100 1 Splice - Panel Frame 628.00
KPIP0101 1 Radio Support 1210.00
KPIP0102 3 Radio Support Channel 630.00
KPMG0176-L 2 Gear Attach Angle - Aft - LH 640.00
KPMG0176-R 2 Gear Attach Angle - Aft - RH 640.50
KPMG0177 2 Block - Gear Attach 641.00
KPMG0178 2 Shim-Gear Attach 642.00
KPMG0179 8 Spacer Bushing - Gear Attach 643.00
KPMG0181-L 1 Landing Gear - LH 1253.00
KPMG0181-R 1 Landing Gear - RH 1253.50
KPMG0183 2 Angle - Gear Attach 650.00
KPMG0184 2 Shim 651.00
KPMG0185-L, 1 Angle - Gear Block Attach - LH 652.00
KPMG0185-R 1 Angle - Gear Block Attach - RH 652.50
KPMG0186-L 1 Clamp-Gear Attach LH 653.00
KPMG0186-R 1 Clamp-Gear Attach - RH 653.50
KPMG0187 2 Bar-Gear Attach 654.00



Part Number Quantity Description Priority Location
KPMG0201 2 Gear Block 660.00
KPNG0083 1 Axle - Nose Wheel 670.00
KPNG0087 1 Nose Gear Collar 672.00
KPNG0088 2 Nose Gear Axle Attach - Upper 674.00
KPNG0089 2 Nose Gear Axle Attach - Lower 676.00
KPNG0090 1 Nose Gear 1254.00
KPNG0091 1 Nose Gear Spacer Bushing ** 676.50
KPPW0275 1 Nose Gear Mount 1520.00
KPRD0043 4 Rudder Pedal Pin 701.00
KPRD0077 1 Plate - Bearing Block * 718.00
KPRD0080-L 1 Pulley Attach Bracket - LH 722.00
KPRD0080-R 1 Pulley Attach Bracket - RH 722.50
KPRD0081-L 1 Pulley Attach Bracket - LH 723.00
KPRD0081-R 1 Pulley Attach Bracket - RH 723.50
KPRD0082-L 1 Pulley Attach Bracket - LH 724.00
KPRD0082-R 1 Pulley Attach Bracket - RH 724.50
KPRD0083 1 Channel - Pulley Attach 725.00
KPRD0084-L 2 Pulley Attach Bracket - LH 726.00
KPRD0084-R 2 Pulley Attach Bracket - RH 726.50
KPRD0085 1 Spacer - Pulley Attach 727.00
KPRD0086 1 Fair Leads* 728.00
KPRD0087 2 Rudder Cable 729.00
KPRD0088-L 2 Rudder Pedal - LH 730.00
KPRD0088-R 2 Rudder Pedal - RH 730.50
KPST0065 2 Channel - Seat Belt Attach 800.00
KPST0066-L 1 Seat Belt Attach Fitting - LH 802.00
KPST0066-R 1 Seat Belt Attach Fitting - RH 802.50
KPST0105-L 3 Seat Rib - LH 1480.00
KPST0105-R 3 Seat Rib - RH 1480.50
KPSY0066 1 Throttle Cable Clip 830.00
KPTR0047-L 1 Angle - Trim Torque Tube Attach - LH 864.00
KPTR0047-R 1 Angle - Trim Torque Tube Attach - RH 864.50
KPTR0048 1 Trim Torque Tube 866.00
KPTR0050 1 Trim Servo Mount 868.00
KPTR0061 1 Trim Tab Push-Pull Tube - FWD 869.00
KPTR0062 1 Trim Tab Push-Pull Tube - AFT 1058.00
KSAC0002 23 Grommet 42.00
KSAC0063-2 6 3/8" Snap Bushing 158.50
KSBS0017 9 90 Degree Fitting (+4 Opt. Dual Brakes) 159.00
KSBS0018 2 Straight Fitting 159.50
KSBS0019 42 ft Hydraulic Brake Line (42 ft. Opt. Dual Brakes) 990.00
KSBS0027 1 Tee Fitting 160.00
KSBS0031 4 Brake Cylinder (+2 Opt. Dual Brakes) 160.50
KSBS0034 1 Brake Reservoir 161.00
KSCS0016 1 MAC Control Stick Grip 162.00
KSES0021 36 ft 20 Gauge, White Wire 953.00
KSES0022 24 ft. 5-Wire Bundle - 26 Gauge, White Wire 952.00
KSHW0070 2 Rod End 174.50
KSHW0082 2 Truss Head Machine Screw 179.50
KSHW0083 2 5/16" Sockethead Capscrews 179.60



Part Number Quantity Description Priority Location
KSHW0084 2 Spring Washer 179.70
KSHW0086 22 3/16" Single-Ear Floating Nut Plate 179.80
KSMG0005 1 Tire - 5" . 969.50
KSMG0005 2 Tire - 5" 969.50
KSMG0007 1 Tire Tube - 5" * 970.00
KSMG0014 2 Tire Tube - 5" 970.50
KSMG0021 2 5" Wheel/ Hydraulic Brake ,Assembly 969.00
KSNG0006 1 Nose Wheel' 968.50
KSRD0001. 2 Rudder Return Spring 181.00
KSTR0001 1 Mac Servo Kit 183.00
MS:24665-285 4 Large Cotter Pin 76.00
MS21025-20 1 1 1/4" Castle Nut 66.50
MS21047-08 67 #8 Nut Plate 67.50
MS21047-4 2 1/4" Nut Plate 67.00
MS21051-08 24 #8 Single Ear Nut Plate 68.00
MS21051-08 24 #8 Single-Ear Nut Plate 68.00
MS21051-L3 2 3/16" Singe-Ear Nut Plate 72.00
MS21051-L3 8 3/16" Single-Ear Nut Plate 72.00
MS24665-134 22 Small Cotter Pin 74.00
MS24665-287 2 Large Cotter Pin 78.00
MS24665-360 1 Cotter Pin - Large 79.00
MS27039-0809 23 #8 Screw 100.00
MS27039-0809 8 #8 Pan Head Machine Screw 100.00
MS30682-6-6 3 3/8" Hose Fitting 214.50
MS33982-6-6 1 90-Degree Hose Fitting 215.00
MS35206-218 2 #4 Machine Screw 100.25
MS35206-222 2 #4 Machine Screw 100.50
MS35489-6 3 1/4" Rubber Grommet 47.00
NAS6205-31 4 5/16" Bolt - Close Tolerance 101.00
NAS6603- 7 18 3/16" Bolt - Close Tolerance 101.50
NAS6603-22 4 3/16" Bolt - Close Tolerance 102.00
NAS6604-23 2 1/4" Bolt - Close Tolerance 102.50
NAS6604-34 8 1/4" Bolt - Close Tolerance 103.00
NAS6606-30 8 3/8" Bolt - Close Tolerance 103.50
NAS6606-33 4 3/8" Bolt - Close Tolerance 104.00
NM-4 12 Male Rod End 98.00
N-TIES 2 Nylon Tie 184.00
PW-3 12 3/16" Plastic Washer 118.00
S-19 Assembly Manual 1 S-19 Assembly Manual - Fuselage - Figures 1518.00
S-19 Assembly Manual 1 S-19 Assembly Manual - Fuselage - Parts 1518.20
S-19 Assembly Manual 1 S-19 Assembly Manual - Fuselage - Text 1518.40
SR4APP 2 Bearing 202.00
SSPQ-68 4 3/16" Steel Rivet 93.25
ST-16-FLAT 2 Multi-Hole Tang 210.00
T12-HT6 2 Hummertang * 211.00


	Sheet1

